
  

 

FORM 25 
LEACHATE MANAGEMENT – PHASE II 

 

Prepared 06/03; Rev 09/05, 03/12, 10/12, 11/12, 02/15, 11/2023, 09/2024, 02/2025 

 
 

Form 25 - Table of Contents 
 

 
FORM (Rev 10/2024)  ...........................................................................  This Minor Permit Modification 

  
 

Attachment 25-1  ..........................................................................................  Leachate Quantity Estimate 
Attachment 25-1, Exhibit 25-1.1  Leachate Generation Records 
Attachment 25-1, Exhibit 25-1.2 Analysis of Historical Leachate Flows 
 

Attachment 25-2   ......................................................................................  Leachate Quality Information  
[...]
a duplex or triplex system with each ‘unit’ consisting of a tank with KDF media and a tank with GAC 

media.  The goal is for the KDF media to remove metal contaminants ahead of the granulated activated 

carbon system furthering the lifespan of the media. 

 

Westmoreland Sanitary Landfill requests the ability to bypass or swap the order of individual processes to 

accurately assess the performance of individual processes and their performance as a whole.  Modifications 

to the treatment system during the trial project will be documented and identified in the trial project reports 

submitted to the Department.  The ability to bypass, swap or eliminate individual processes is a critical part 

of the trial project to identify the effectiveness of each process step as it contributes to the operation of other 

steps and/or the overall treatment effectiveness.   

 

A process flow diagram is provided in Appendix B. 

 

  



  

Page | 4  

 

2.0 DETAILED DESCRIPTION OF EQUIPMENT  

 

The following sections outline in more detail the specified equipment.  Specific equipment is identified in 

each section below; however, alternative similar performing equipment may be utilized based on 

availability or other considerations.  Final equipment selections will be documented and identified in an as-

built equipment process flow diagram provided to the Department. 

 

2.1 OIL AND WATER SEPARATOR 

The Oil Water Separator (OWS) will be manufactured by Oil Water Separator Technologies, LLC and will 

be model SA-HF-SS/CS-300 gpm (or similar).  The unit is constructed of stainless steel and will house 

coalescing media with baffles.  This media filter can remove 20-micron size and larger hydrocarbons with 

an effluent quality of 10 ppm or less of oil and grease.  The unit will be equipped with a level switch to 

detect high levels.  Equipment information can be found in Appendix C. Waste from this process will go 

directly into a sealed box which will be weighed prior to disposal in the landfill.  A line will be installed as 

an option to bypass the OWS to assess how the MBBR performs with the carryover solids. 

 

2.2 MOVING BED BIOFILM REACTOR 

A moving bed biofilm reactor (MBBR) will be installed as described here or similar.  The MBBR will be 

around a 185,000-gallon process unit with a coarse bubble aeration system.  The aeration system will 

comprise of a 316SS drop pipe, CPVC manifold, CPVC laterals, and fifty-six (56) 24” CPVC coarse bubble 

diffusers.  The aeration grid will be supplied by two 100-HP positive displacement rotary lobe blowers (one 

duty/one standby) that will provide an air flow demand of approximately 1,200 SCFM.  The biomass will 

be retained on 114 cubic meters of bioFAS B-3500 Biofilm carriers (20% fill).  These polyethylene carriers 

are 1.18 inches in diameter and have a protective surface area of 3,500 square meters per cubic meters.  The 

effluent and drain nozzles on the tank will have media retention screens to prevent the biofilm carriers from 

escaping the bioreactor.  Chemical feed systems will be included for defoamer, pH adjustment chemicals, 

phosphoric acid, and descaling agent to help create a healthy environment for the microbiology in the 

MBBR.  For the pilot system, the MBBR will be treated in a modular manner to be upgraded with additional 

media for the full-scale permanent installation.  Equipment information can be found in Appendix D.  

 

2.3 DISSOLVED AIR FLOTATION UNIT 

The MBBR will be followed by a DAF, or dissolved air flotation unit or similar.  This carbon steel portable 

unit manufactured by Westech is sized to handle a hydraulic flow rate between 50 to 300 gpm.  The system 

will have an on-board air induction system and float level controls.  An intermediate pump station will send 

flow from the DAF to the duplex bag filters.  Equipment information can be found in Appendix E.  Waste 

from this process will go directly into a sealed box which will be weighed prior to disposal in the landfill.  

Depending on the performance on the DAF in removal of solids generated by both the MBBR and 

coagulation, the unit may be replaced with a typical setting/sedimentation system to allow the downstream 

processes to be accurately assessed without carryover solids. 

 



  

Page | 5  

 

2.4 BAG FILTERS 

Flow will be pumped from the DAF to bag filters to remove carry over solids.  The duplex bag filters are a 

pre-filter to the VMAX.  The bag filters are a duplex assembly that is a separator.  They are manufactured 

by Pentair and are Part number FMV24066FF-NCS or similar.  They will have durafoam coarse – dual 

layer epoxy coated wire screens inside.  The differential pressure will be measured to determine the 

appropriate time to change out the media.  A bypass line will be installed as an option around these filters.  

Equipment information can be found in Appendix F. 

 

 

2.5 VMAX SEPARATOR 

From the bag filters, the flow will go to a VMAX.  The VMAX is a coreless filter that flows from the inside 

to the outside like a bag filter to remove additional solids from the stream.  VMAX filters offer three to five 

times longer life than a conventional bag filter.  The VMAX is a duplex assembly that is a separator with a 

polyester medium.  They are manufactured by Pentair and are Part number FMV24066FF-NCS or similar. 

The dimensions are 42” wide by 30” long skid that contain 24” O.D. vessels with 6 cages.  The vessels are 

rated to meet ANSI 300# certifications. There will be differential pressure switches to determine if the 

vessels are clogged. Equipment information can be found in Appendix F. 

  

 

2.6 PREFILTER TO HRT (PROCESSOR) 

From the VMAX, the flow will continue to the ProcessOR.  The ProcessOR is a prefilter for the HRT and 

is manufactured by Pentair or similar.  The ProcessOR with COMPAX Coreless Elements is a 92” long by 

60” side skid that contain 36” O.D. vessels with 25 cores to support the 1 µm microfoam filters.  The vessels 

are rated to meet ANSI 300# certifications. The ProcessOR will have differential pressure sensors, two 

vents, and two drains. Equipment information can be found in Appendix F. 

 

 

2.7 HYDROCARBON RECOVERY TECHNOLOGY (HRT) 

The flow then continues to an HRT.  The HRT is a hydrocarbon recovery technology – organic separator 

manufactured by Pentair.  Hydrocarbon recovery technology is a process used to remove hydrocarbons.  

The HRT uses a solvent to dilute hydrocarbons, causing the emulsion to break and separate the phases.  This 

results in clean water, solids, and hydrocarbons with no waste streams or residues.  This 

aqueous/hydrocarbon separator is part number FLH3627GGG-NCS or similar.  The skid is 132” long by 

60” wide that contain 36” O.D. vessels with swing bolt closures.  The vessel has 22 risers to support the 

coalescing filter element.  The vessel is rated for ANSI 300#.  Equipment information can be found in 

Appendix F.  We do not anticipate any recovery of hydrocarbons but this could be assessed at the time of 

the trial project. 

 

 

2.8 KINETIC DEGRATION FILTER (KDF) 

From the HRT a filter pump will transfer flow to a KDF or Kinetic Degradation Fluxion media filter.   

Kinetic Degradation Fluxion (KDF) consists of vessels with media.  KDF process media acts as catalysts 



  

Page | 6  

 

to change soluble ferrous cations into insoluble ferric hydroxide, which is easily removed by regular 

backwashing.  KDF process media converts hydrogen sulfide to insoluble sulfide, which can be removed 

by backwashing. This model is H2K LC-028 liquid phase filter or similar.  It is a 72” O.D. vessel with 6 ft 

side sheet and 11’6” OAH.   The virgin grade 80x30 mesh liquid phase is the media filters.  The pressure 

rating is 75 psig. There will be either duplex or triplex of these filters set up. Equipment information can be 

found in Appendix G. Waste from this process will go directly into a sealed box which will be weighed 

prior to disposal in the landfill.  A line will be installed to bypass the KDF filters as an option to review the 

performance in prolonging the GAC media. 

 

2.9 GRANULAR ACTIVATED CARBON (GAC) 

From the KDF filters, the flow will go to the GAC, or granular activated carbon media filter.  The Granular 

activated carbon filter is a tertiary treatment process used to remove dissolved and soluble organics, 

inorganic compounds, and heavy metals.  This filter is manufactured by Cartrol and is 36x72 triple 

progressive flow carbon with 36 gpm max each tank at 5 gpm sq ft or similar.  From there it will go to an 

effluent storage/effluent pump station. Equipment information can be found in Appendix G. 

 

  



  

Page | 7  

 

3.0 MONITORING/SAMPLING PLAN AND REPORTING 

 

The plan will include the following sampling: 

 

• Influent of OWS for Oil and Grease, NH3, TSS, TDS, COD, Metals. 

• Effluent of OWS for Oil and Grease, TSS, TDS. 

• Effluent of MBBR for TSS, TDS, COD, and NH3. 

• Effluent of the DAF for NH3, TSS, TDS, COD, and Metals.  

• Effluent of the HRT – TDS and Metals. 

• Effluent of KDF & GAC – TDS, Metals, NH3, TSS, and COD. 

 

Samples to be completed monthly for the full duration of the trial project.  This represents base sampling.  

Additional sampling will likely be performed to monitor individual processes or when the process is 

modified for assessment or individual process or overall operation. 

 

WSL will provide DEP with quarterly reports that indicate flows and the assessment of the system and unit 

processes.  The quarterly reports will be submitted within 60 days of the end of the quarter to allow for 

analytical to be reported from the laboratory.  The quarterly operating period will start on the first of the 

month following the processing of any leachate through any or all of the trial project processes.  Quarterly 

operating reports shall be submitted to document all operations throughout the trial project. 

 

 

4.0 TRIAL PROJECT PERFORMANCE GOALS  

Sanitary Landfill is proposing a leachate pre-treatment trial project consisting of several processes the 

combination of which is unique to landfill leachate treatment.  The trial project is anticipated to produce 

effluent capable of meeting EPA industrial pretreatment standards as well as NPDES permitted discharge.  

Treated leachate during the trial project will be trucked off-site for final treatment and/or discharged to one 

of the on-site sewer connections.  The hauling of leachate to an additional location or activation of an on-

site sewer connection shall include proper notice to the Department in accordance with current permit 

conditions and consent documents. 

 



APPENDIX A 

DESIGN BASIS TABLE 

  



Table 1.1 – Proposed Process WWTP Design Basis 

Parameter Percentile Value Unit 

Ammonia 90% 800 Mg/L 

COD 90% 2,700 Mg/L 

TSS 90% 10,600 Mg/l 

Arsenic 86% 130 µg/l 

Cadmium 100% <5 µg/l 

Chromium 90% 80 µg/l 

Copper 93% 40 µg/l 

Lead 100% 40 µg/l 

Mercury 100% <0.20 µg/l 

Nickel 82% 110 µg/l 

Selenium 96% 20 µg/l 

Silver 100% <10 µg/l 

Zinc 86% 520 µg/l 

pH Min 6.98  S.U. 

pH Max 8.16 S.U. 

 

 

 

  



APPENDIX B 

PUMP SPECIFICATIONS AND 

PROCESS FLOW DIAGRAM  

DRAWINGS 

 

  



//

//
//

//
//

//
//

LEACHATE
FROM

LANDFILL

MOVING BED
BIOFILM

REACTOR (MBBR)
T-

WASTE

VFD

FM

TRANSFER
PUMP

TRANSFER
PUMP

VFD

INFLUENT
PUMP STATION

OIL/WATER
SEPARATOR

(OWS)

S
S

S

S
S

S
S

SSSSSSSSSSSSS

DUMPSTER

DISSOLVED AIR FLOTATION
(DAF)

OR
TYPICAL

SETTLING/SEDIMENTATION
SYSTEM

S
S

S
S

W
AS

TE

TRANSFER
PUMP

TRANSFER
PUMP

INTERMEDIATE
PUMP STATION

TRUCK LOAD

BAG
FILTERS

COALESCING
MEDIA

SAMPLE
SAMPLE

VENT

SAMPLE

FLASH MIXING
AND

FLOCCULATION
TANK

SAMPLE SAMPLE

AERATION
BLOWERS (2)

TANK #2
T-

BYPASS

N.C.

TANK #1
T-

FRAC TANK

NOTE:
SOLIDS WILL GO DIRECTLY INTO
A SEALED BOX AND WILL BE WEIGHED
PRIOR TO DISPOSAL IN THE LANDFILL

DISCHARGE TO
EXISTING TANK

BAG FILTERS VMAX
SEPARATOR

PROCESSOR
(PRE-FILTER)

HYDROCARBON
RECOVERY

TECHNOLOGY
(HRT)

FILTER
PUMP

KINETIC
DEGRADATION

FLUXION
(KDF)

GRANULAR
ACTIVATED

CARBON
(GAC)

EFFLUENT
STORAGE

T- EFFLUENT
PUMP STATION

N.C.

HYDROCARBONS

TRANSFER
PUMP

TRANSFER
PUMP

FM
DISCHARGE TO
EXISTING TANK

S S S S S
BACKWASH

BYPASS

DISCHARGE TO POTW

Drawing No.

Approved By: 

Designed By:

Drawn By: 

Sheet: 

Date: 

No. ISSUED FOR / REVISION DESCRIPTION DATEAPPROVEDDRAWN

FOR REVIEW NOT CONSTRUCTION
PRELIMINARY

Frazer, Pennsylvania
(610) 407-4100
kegi.net

Keystone
E N G I N E E R I N G  G R O U P

OF X

RSW

MLK

MDW

10/04/2024

NOBLE ENVIRONMENTAL, INC.
WESTMORELAND - PILOT DEMONSTRATION

111 CONNER LANE, BELLE VERNON, PA 15012

RSW

RSW

MLK 11/20/24REVISED PER DEP MEETING1

MLK 10/11/24ISSUED FOR DEMONSTRATION PLAN0

D-601
PROCESS FLOW DIAGRAM

INTERMEDIATE
PUMP

STATION

AutoCAD SHX Text
PHOSPHORIC

AutoCAD SHX Text
DEFOAMER

AutoCAD SHX Text
DESCALER

AutoCAD SHX Text
ACID

AutoCAD SHX Text
CAUSTIC

AutoCAD SHX Text
LVL

AutoCAD SHX Text
M

AutoCAD SHX Text
PROJECT #:

AutoCAD SHX Text
XXX

AutoCAD SHX Text
%%ULEGEND

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
PROPOSED BUILDING



25 100 3 1.14 0.02 0.38

25 100 4 0.64 0.01 0.09

25 100 6 0.28 0.00 0.01

25 100 8 0.16 0.00 0.00

50 100 3 2.27 0.08 1.38

50 100 4 1.28 0.03 0.34

50 100 6 0.57 0.01 0.05

50 100 8 0.32 0.00 0.01

75 100 3 3.41 0.18 2.93

75 100 4 1.92 0.06 0.72

75 100 6 0.85 0.01 0.10

75 100 8 0.48 0.00 0.02

100 120 3 4.54 0.32 3.55

100 120 4 2.55 0.10 0.88

100 120 6 1.14 0.02 0.12

100 120 8 0.64 0.01 0.03

150 120 3 6.81 0.72 7.53

150 120 4 3.83 0.23 1.86

150 120 6 1.70 0.05 0.26

150 120 8 0.96 0.01 0.06

(FT/100)

PROJECT #: 2024.00194

FLOW  (GPM) C DIA (IN) VEL (FPS) (FT)

Checked By:

Prepared By: MDW

PROJECT: Noble - Westmoreland

DATE: 2/3/2025

PIPE VELOCITY CALCULATOR



Elevation @ pipe entrance: 950.0 ft Design Flow: 75 gpm

Elevation @ pipe exit: 1015.0 ft Selected Pipe Dia: 4 inch

Headloss due to friction: 5.317 ft Pipe Material: PVC

Total Dynamic Head 70.3 ft Selected 'C' Factor: 120

Elev. (ft.) Dia.1 (in.) Area 1 (ft
2
) Flow (MGD) VELOCITY

Loss in 

Contraction 

(ft.)

∆H (ft.) Dia.2 (in.) Area 2 (ft
2
) Flow (GPM) FPS HEAD (v

2
/2g)

Loss in 

Expansion (ft.)

950 4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.02

1.5 0.012 75.00 0.00

1.5 0.012 0.11 0.00

4 0.087 75.00 2.13

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

4 0.087 0.11 0.00

75.00 0.00

1015 4 0.087 0.11 0.00

75.00 0.00

Total Length= 480.00 Total K Value= 9.20 Friction Headloss (feet) 5.317

References: Loss in Contraction Calc. from Cameron Hydraulic Data, pg.3-117

Loss in Expansion Calc. from Cameron Hydraulic Data, pg.3-117

hf= 0.002083 x L x (100/C)^1.85 x gpm^1.85/d^4.8655 (hazen and williams method)

0.00 0.000 0.000 2.420

HYDRAULIC PROFILE CALCULATOR - HIGH HEAD

Linear Pipe 470 2.42 1 1.91 0.057

0.102 0.102

90 Bend 10 Elbow Fitting 0.00 1 1.91 0.057 0.30 3.000 0.171 0.171

Side Outlet Tee 1 Tee Fitting 0.00 1 1.91 0.057

0.142 0.142

Butterfly Valve 1 Isolation Valve 0.00 1 1.91 0.057 0.50 0.500 0.028 0.028

Check Valve 1 check valve 0.00 1 1.91 0.057

0.0280.0281 1.91 0.057 0.50

Linear Pipe 10 0.05

0.00

0.000 0.0511.91 0.057 0.00

1

Loss in Fitting 

(feet)
Head Loss (ft.)QUANTITY

Noble - Westmoreland

2024.00194

2/3/2025

MDW

DATE:

PROJECT #:

PROJECT:

Prepared By:

Entrance Loss Pipe Inlet

1

90 Bend Elbow Fitting 0.00

Summary of Results

PIPE SECTION:

ITEM DESCRIPTION

Pressure 

Head 

(ft.)

Length of 

Pipe

(ft.)

Friction Loss, 

hf (ft.)

Fraction 

of Total 

Flow

K Factor

for Fitting

Checked By:

0.102 0.102Side Outlet Tee Tee Fitting 0.00

0.034 0.0342

1

Preliminary - Leachate Inlet to Pilot Treatment System

0.057